

SIEVE ANALYSIS



GEOTECHNICAL & MATERIALS  
ENGINEERING, TESTING & INSPECTION  
P.O. BOX 15732 • TAMPA, FLORIDA 33684 • 813/872-7821

CA No.1450

PROJECT: Product Check  
53<sup>rd</sup> St. Yard

PROJECT NO: TL-8047

CLIENT: Transcor Recycling LLC

DATE: March 24, 2014

LAB NO.: 19674

SAMPLE LOCATION: 53<sup>rd</sup> Street Processing Facility – Stockpile

SAMPLE DESCRIPTION: Coarse Aggregate - No. 57 – Limestone

<u>Sieve Number</u>	<u>Percent Passing</u>	<u>No. 57 Aggregate ASTM C 33</u>
1½"	100	100
1"	91	95-100
¾"	78	---
½"	47	25-60
⅜"	26	---
No. 4	10	0-10
No. 8	4	0-5

FINENESS MODULUS: 6.82

DATE SAMPLED: 3/19/14

DATE TESTED: 3/21/14

REPORTS TO:

Email:  
Candice Agosto at cagosto@transcorrecycling.com

